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A Study on Bending Fatigue Strength of One Side Fillet Welded T-Joint
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Fig. 3 Fatigue test result (edge preparation)
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Fig. 4 Fatigue test result (no edge preparation)
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Table 1 Shape of weld zone and welding condition

Leg R
Welding | Diameter
Shape of weld |length(mm)! Edge Pass Current | Voltage s e olfaI:Jire Welding | Shielding
zone (vertical X |preparation (A) W) . process gas
of . (cm/min)| (4)
. horizontal)
specimen
1 pass| 320 29 58
) Ar 80%
A 3x9 16 Automati
© utomatie) co, 20%
2 pass| 380 33 42
{ Ar 80%
B x X 1 420 . 28 14 Autormnati
b 9% 10 pass 335 6 u <! 00, 20%
D C
C | ¢ 13x8 X 1 pass| 350 40 35 1.2 manual 02
100%
1 pass| 350 2% 24
[ Ar 80%
D 10x11 X 1.2 Automati
b utomatic COz 20%
2 pass| 320 28 21
- 1 pass| 300 26
Ar
E <%’ 13x14 x 2 pass| 320 28 21 12  |Automatic 80%
B COz 20%
3 pass| 280 2
— 1 pass{ 320
% 2 pass| 300 Ar 80%
F 14X17 X 3 pass| 280 2% 18 1.2 Automatic COw 20%
- 4 pass| 280
b Semi- CO:
G 5x12 1 250 23-35 30 1.2
o pass Automatic| 100%
Table 2 Dimension of weld zone
Di -
) urension 1 2 3 4 5
Specimen
A 3112139
B 91661 4]10
C 13| 2 [10]5]8
D 10] 4 8|2 }11
E 13 ] 4 8 2 {14
F 14{2 |[10]2]17
G 5 111]1 2 |12
(unit: mm)
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